

# Product show

00000 00000 :00000  
 00000 000 0000 10 :00000 000  
 00000 00000 :00000  
 0"0 3.0 ,0"0 2.8 ,0"0 2.5 ,0"0 2.2 ,0"0 2.0 ,0"0 1.8 :00000  
 0"0 1130 :00000 00000  
 0"0 1000/1050 :00000 00000  
 0"0 660 :00000000 0000000  
 000000 3 :0000000  
 000/00000 00000 :00000  
 ZXC Custom China 000000 000000 00 000 000 000000 000000

00000000	000000 00000000
00000 0000	10 000000 0000 00000
00000	0000000 0000000
00000000	1.8 0"0 3.0 ,0"0 2.8 ,0"0 2.5 ,0"0 2.2 ,0"0 2.0 ,0"0
00000 00000	1130 0"0
00000 00000	1000/1050 0"0
00000000 0000000	660 0"0
000000	3 000000
00000	000/00000 00000



Carrying capacity



Flame retardant



Not Conduct Electricity



Corrosion Resistance



White



Green



Blue



Yellow

# More Types

## 1130 corrugaetd sheets



## 1130 trapezoidal sheets



## 900 high wave



## 980 high wave



# PVC accessories



ZXC New Material Technology Co., 有限公司 [UPVC](#). 本公司 生产 各种 规格 的 PVC, 包括 ASA, FRP, 以及 upvc 等 材料. 我们 提供 各种 规格 的 PVC 配件, 如 檐口 板, 脊 瓦, 屋顶 板, 侧墙 防水 条, 墙 板, 以及 各种 规格 的 扣 盖. 我们 的 产品 符合 各种 国际 标准, 并且 具有 优良 的 性能 和 耐用 性. 我们 的 产品 广泛应用于 各种 建筑 工程, 如 工业 厂房, 仓库, 体育馆, 以及 各种 类型的 屋顶 和 墙面 装饰. 我们 的 产品 已经 通过了 各种 国际 认证, 并且 具有 优良 的 口碑. 我们 的 产品 已经 销往 全球 各个 国家, 并且 受到 广大 客户 的 欢迎. 我们 的 产品 已经 成为 各种 建筑 工程 的 首选 材料. 我们 的 产品 已经 成为 各种 建筑 工程 的 首选 材料. 我们 的 产品 已经 成为 各种 建筑 工程 的 首选 材料.

# Our Factory



# Engineering case



# Certificate



Foshan Supervision Testing Centre of Quality and Metrology  
Test Report

No.	Item	Unit	Requirement	Result	Remark
1	Appearance	—	The color of tile should be uniform. There should be no bubble, crack or visible impurities on the surface. Edge of the tile should be clean without dust. Warpage should be less, and tolerance on warpage.	Confirmed	Pass
2	Walk distance	mm	≤ 10	8	Pass
3	Thickness deviation	mm	± 0.2	0.02	Pass
4	Density	kg/m <sup>3</sup>	—	1750	—
5	Flexure strength	MPa	≥ 20	30	Pass
6	Flexural modulus	%	≥ 20	30	Pass
7	Water absorption (10h, 20°C)	—	No significant change in weight after 10h	Confirmed	Pass
8	Acid resistance (10%, HCl, 24h)	—	No obvious color change or delamination phenomenon	Confirmed	Pass
9	Alkali resistance (10%, NaOH, 24h)	—	No obvious color change or delamination phenomenon	Confirmed	Pass
10	Impact resistance (1kg, 1m)	mm	≤ 15	12	Pass
11	Change index	%	≤ 0.1	0.06	Pass

Foshan Supervision Testing Centre of Quality and Metrology  
Test Report

No.	Item	Unit	Requirement	Result	Remark
1	Appearance	—	The surface should be smooth with uniform coloration and no visible crack, hole, scratch, bubble, or other defect, color difference.	Confirmed	Pass
2	Surface layer thickness	mm	≥ 0.15	0.18	Pass
3	Flexure strength	MPa	≥ 20	26	Pass
4	Flexural modulus	%	≥ 20	30	Pass
5	Flexural strength	MPa	≥ 20	30	Pass
6	Flexural modulus	%	≥ 20	30	Pass
7	Density	kg/m <sup>3</sup>	—	1750	—
8	Water absorption (10h, 20°C)	—	No significant change in weight after 10h	Confirmed	Pass
9	Acid resistance (10%, HCl, 24h)	—	No obvious color change or delamination phenomenon	Confirmed	Pass
10	Alkali resistance (10%, NaOH, 24h)	—	No obvious color change or delamination phenomenon	Confirmed	Pass
11	Impact resistance (1kg, 1m)	mm	≤ 15	12	Pass
12	Change index	%	≤ 0.1	0.06	Pass



# Exhibition



# Packaging





